
P O L I T E C N I C O  D I  M I L A N O  

 

Department: Environmental, Hydraulic, 
Infrastructures and Surveying Engineering 

Environmental section 

 

 
 
 

DOCTORAL PROGRAM IN  
ENVIRONMENTAL AND INFRASTRUCTURE 

ENGINEERING  

 
Cyc l e  XXIV  (2009 -2011 )  

 
 

Cha i r  o f  th e  doc to r a l  p rog r am :  p ro f .  Fernando  SANSO’   
 
 
 
 
 

ENVIRONMENTAL COMPATIBILITY OF 
WASTEWATER TERTIARY TREATMENTS TO 
CONTROL ORGANIC MICROPOLLUTANTS 

 
 
 
 
 
 
 

PhD Cand ida t e :  Ma t t eo  PAPA  

Mat r i cu l a t i on  number :  738547  

 
 
Tu to r  &  Supe rv i so r :  p ro f .  G io rg io  BERTANZA  

 



 

 

 



 
ii 

Abstract  
 

Recent advances in environmental chemistry have brought increasing focus on the presence of 
[...]
Bertanza, G., Pedrazzani, R., Papa, M., Mazzoleni, G., Steimberg, N., Caimi, L., Montani, C. and Dilorenzo, D. (2010): 
Removal of BPA and NPnEOs from secondary effluents of municipal WWTPs by means of ozonation - Ozone 
Science & Engineering 32(3) 204-208 

Bertanza, G., Pedrazzani, R., Dal Grande, M., Papa, M., Zambarda, V., Montani, C., Steimberg, N., Mazzoleni, G. and 
Dilorenzo, D. (2011): Effect of biological and chemical oxidation on the removal of estrogenic compounds (NP 
and BPA) from wastewater: An integrated assessment procedure - Water Research 45(8) 2473-2484 



Effect of biological and chemical oxidation on the removal of estrogenic compounds (NP and BPA) from 

wastewater: an integrated assessment procedure 

 

 

II.2 

 

SUMMARY 

2.1. INTRODUCTION...................................................................................................................................................................... 3 

2.2. MATERIALS AND METHODS ............................................................................................................................................. 4 

2.2.1 Treatment plants ............................................................................................................................................................ 4 

2.2.2 Monitoring campaign and treatment tests .......................................................................................................... 5 

Full scale CAS and MBR WWTPs .................................................................................................................................... 5 

Ozonation plant ..................................................................................................................................................................... 6 

2.2.3 Chemical analyses .......................................................................................................................................................... 7 

2.2.4 Microbiological analyses ............................................................................................................................................. 8 

2.2.5 Biological analyses ......................................................................................................................................................... 8 

2.2.6 Economic evaluation ..................................................................................................................................................... 9 

2.3. RESULTS AND DISCUSSION ............................................................................................................................................... 9 

2.3.1 Verona WWTP: CAS process ...................................................................................................................................... 9 

2.3.2 Brescia WWTP: CAS and MBR processes........................................................................................................... 12 

Chemical analyses ............................................................................................................................................................. 12 

Biological analyses ............................................................................................................................................................ 15 

2.3.3 Overall comparison between CAS and MBR processes performance .................................................... 17 

2.3.4 Tertiary ozonation ...................................................................................................................................................... 18 

Chemical and microbiological analyses .................................................................................................................... 18 

Biological analyses ............................................................................................................................................................ 19 

2.3.5 Economic evaluation .................................................................................................................................................. 19 

2.4. CONCLUSIONS ...................................................................................................................................................................... 20 

2.5. REFERENCES ........................................................................................................................................................................ 21 

 

 

 



Effect of biological and chemical oxidation on the removal of estrogenic compounds (NP and BPA) from 

wastewater: an integrated assessment procedure 

 

 

II.3 

2.1. INTRODUCTION 

 

In recent decades, concerns regarding the occurrence of Endocrine Disrupting Compounds (EDCs) 

in the environment have rapidly increased worldwide. Municipal sewage and Waste Water 

Treatment Plant (WWTP) effluents are considered to be major sources of pollution due to the 

documented presence of such compounds at relevant concentrations (see, inter alia: Auriol et al., 

2006; Ternes and Joss, 2006; González et al., 2007; Stasinakis et al., 2008, Ying et al., 2009; 

Sanchez-Avila et al., 2009). 

EU Directive 2008/105/EC (amending and subsequently repealing Council Directives 82/176/EEC, 

83/513/EEC, 84/156/EEC, 84/4/9/EEC, 86/280/EEC and amending Directive 2000/60/EC) sets 

strict quality standards for water bodies (many EDCs being included among priority substances). 

Therefore, in the future, efforts to adopt feasible and reliable treatment techniques for wastewater 

cleaning will be made. Accordingly, two important tasks should be pursued: 1) the assessment of 

the removal capacity of conventional biological processes and, consequently, 2) the evaluation of 

possible requirements for additional (tertiary) treatment. 

Even though data is available in the literature on both issues, some lack in knowledge still persists: 

1) the removal potential of many EDCs by conventional activated sludge plants is well-established 

(see for instance Farré et al., 2002; Ternes and Joss, 2006; González et al., 2007; Joss et al., 2008; 

Pothitou and Voutsa, 2008; Press-Kristensen et al., 2008), nevertheless, data are not easily 

comparable due to different treatment conditions, sampling procedures and analytical methods; 2) 

tertiary chemical oxidation has been successfully tested (Rosenfeldt and Linden, 2004; Auriol et al., 

2006; Zhang et al., 2006; Esplugas et al., 2007; Gultekin and Ince, 2007; Ning et al., 2007; Bolong 

et al., 2009; Racz and Goel, 2010) but technical-economic feasibility is still to be fully 

demonstrated (Auriol et al., 2006; Gultekin and Ince, 2007, Koh et al., 2008); 3) chemical analysis 

alone is not useful to investigate synergistic effects among mixtures of different pollutants and their 

degradation by-products (a well-known phenomenon in the case of endocrine disruptors: Hjelmborg 

et al., 2006; Bjorkblom et al., 2008; Mnif et al., 2010). Several authors (Svenson et al., 2003; 

Hashimoto et al., 2007; Fernandez et al., 2008; Mispagel et al., 2009) have pointed out that water 

biological activity should also be monitored in order to better evaluate treatment suitability; 

actually, endocrine activity assays have been proposed in the last few years (Harris et al., 1997; 

Céspedes et al., 2003; Isobe et al., 2003; Korner et al., 2004; Tan et al., 2007; Fernandez et al., 

2009; Jugan et al., 2009; Creusot et al., 2010; Sousa et al., 2010). 



Effect of biological and chemical oxidation on the removal of estrogenic compounds (NP and BPA) from 

wastewater: an integrated assessment procedure 

 

 

II.4 

In this chapter, an integrated assessment procedure, based on both chemical and biological analyses, 

was adopted to evaluate the performance of biological and chemical oxidation in the removal of 

target EDCs from municipal wastewater. The following estrogen-like substances were considered: 

4-nonylphenol (NP), its parent compounds 4-nonylphenol monoethoxylate (NP1EO) and 4-

nonylphenol diethoxylate (NP2EO), and bisphenol A (BPA). These substances were chosen as 

model EDCs since they are diffusely detected in the aquatic environment (Kolpin et al., 2002; 

Belmont et al., 2006; Gultekin and Ince, 2007; Loos et al., 2007; Sun et al., 2008; Ying et al., 2009) 

and are included in the EU priority list (EU Directive 2008/105/EC). 

Experimental work was conducted at two full scale WWTPs located in Northern Italy equipped 

with either conventional settling tanks (CAS, Conventional Activated Sludge: Verona municipality) 

or with an ultrafiltration unit (MBR, Membrane Biological Reactor: Brescia municipality). Tertiary 

chemical oxidation was tested by means of an ozone pilot plant located at the Verona WWTP. 

The duration of the analytical campaigns was extended so as to enable the accurate calculation of 

mass balances of target compounds. Hormonal activity in water samples was measured by means of 

human breast cancer MCF-7 based reporter gene assay, using 17β-estradiol (E2) as a standard. This 

cell line was chosen due to its high concentration of estrogenic receptors and sensitivity (Pons et al., 

1990; Urban et al., 2001; Soto et al., 2006; Higashi et al, 2007). 

 

2.2. MATERIALS AND METHODS 

2.2.1 TREATMENT PLANTS 

 

Verona WWTP. This is a CAS plant (design size 370,000 p.e.) treating mainly domestic wastewater. 

The process scheme includes primary settling (volume = 10,400 m
3
, 3 parallel basins); pre-

denitrification (volume = 7,200 m
3
, 5 parallel basins); oxidation-nitrification (volume = 16,600 m

3
, 

5 parallel basins); secondary settling (volume = 26,100 m
3
, 6 parallel basins). 

The sludge treatment line consists of: dynamic thickening, anaerobic digestion and mechanical 

dewatering. 

The following are the main operational data (typical values): influent water flow = 92,000 m
3
/d (dry 

weather); dissolved oxygen concentration in aerated tanks = 2.0-2.2 mg/L; total suspended solids 

concentration in biological reactors = 4.0-4.5 gTSS/L; influent characteristics (after screens and 

grit-oil removal): 450 mgCOD/L, 200 mgBOD5/L, 240 mgTSS/L, 50 mgTKN/L, 5 mgPTOT/L; 



Effect of biological and chemical oxidation on the removal of estrogenic compounds (NP and BPA) from 

wastewater: an integrated assessment procedure 

 

 

II.5 

effluent characteristics: 30 mgCOD/L, 5 mgBOD5/L, 12 mgTSS/L, 6.5 mgTKN/L; 4 mgNH4
+
-N/L, 

4 mgNO3
-
-N/L, <0.1 mgNO2

-
-N/L, 1.3 mgPTOT/L. 

Brescia WWTP. This consists of 2 CAS lines and 1 MBR line (design size 380,000 p.e.), treating 

domestic and industrial wastewater. The process scheme includes equalization/homogenization 

(volume = 24,000 m
3
); pre-denitrification (volume = 11,100 m

3
, 3 parallel basins); oxidation-

nitrification (volume = 20,600 m
3
, 3 parallel basins); secondary settling (for conventional lines, 

volume = 7,800 m
3
, 2 parallel basins) and ultrafiltration (for MBR line). This configuration enabled 

the comparison of the CAS process with the MBR technique. 

The sludge treatment line consists of: dynamic thickening, anaerobic digestion and mechanical 

dewatering. 

The following are the main operational data (typical values): influent water flow = 71,500 m
3
/d (dry 

weather); dissolved oxygen concentration in aerated tanks = 1 mg/L; total suspended solids 

concentration in biological reactors = 2.0 and 5.2 gTSS/L in CAS and MBR lines, respectively; 

influent characteristics (after screens and grit-oil removal): 310 mgCOD/L, 140 mgBOD5/L, 140 

mgTSS/L, 29 mgTKN/L, 5 mgPTOT/L; effluent characteristics: 15 (CAS line) and 8 (MBR line) 

mgCOD/L, 5 mgBOD5/L, 5 mgTSS/L, 2.1 mgTKN/L, 3.1 (CAS line) and 0.5 (MBR line) 

mgNH4
+
-N/L, 3.5 (CAS line) and 5 (MBR line) mgNO3

-
-N/L, <0.2 mgNO2

-
-N/L, 0.6 mgPTOT/L. 

Pilot scale ozonation plant. Supplied by SIAD SpA, Bergamo, Italy, this consists of a stainless steel 

tubular reactor (volume = 1,460 L) and is equipped with a pure oxygen supply system (capacity = 

400 gO3/h). The reactor can be fed with a flow-rate up to 6 m
3
/h in a continuous mode of operation. 

 

2.2.2 MONITORING CAMPAIGN AND TREATMENT TESTS 

FULL SCALE CAS AND MBR WWTPS 

 

The Verona WWTP monitoring campaign was conducted in winter (dry weather) from 5 to 20 

February: sampling points were located as shown in Fig. 1 (top). It is important to note that sewage 

entering the primary settling tanks includes supernatants from the sludge treatment line. 

The Brescia WWTP was monitored during a dry weather summer period (23 June - 11 July). 

Sampling points are shown in Fig. 1 (bottom); unlike the Verona plant, influent samples were not 

affected by supernatants from the sludge line. 



Effect of biological and chemical oxidation on the removal of estrogenic compounds (NP and BPA) from 

wastewater: an integrated assessment procedure 

 

 

II.6 

For both plants, wastewater was collected daily, over 24 hours, by automatic refrigerated auto-

samplers equipped with Teflon pipes and dark glass containers (pre-washed with hydrochloric acid 

and acetone); sludge was sampled instantaneously and submitted immediately to analysis. The 

following parameters were measured on collected samples: NP (mixture of 4-nonylphenol isomers), 

NP1EO (mixture of 4-nonylphenol monoethoxylates isomers), NP2EO (mixture of 4-nonylphenol 

diethoxylates isomers), BPA, COD, total suspended solids (TSS). Estrogenic activity was measured 

only at the Brescia WWTP, on three 24-hour samples collected during the monitoring campaign. 

 

 

Figure 1. Sampling points for the Verona (top) and Brescia (bottom) WWTPs (bold line = 

wastewater; fine line = sludge; dotted line = supernatant from sludge treatment; double line = 

dewatered sludge). 

 

OZONATION PLANT 

 

Two series of tests were conducted in order to assess the effect of ozone dosage (12 and 20 

mgO3/L) and, for each ozone concentration, three runs were performed at increasing contact times 

inlet outlet

primary sludge excess sludge (= return sludge)

dewatered sludge

inlet

VERONA WWTP

BRESCIA WWTP

primary 
sedimentation

denitrification / 
oxidation -
nitrification

final 
sedimentation

sludge 
treatment

denitrification / 
oxidation -
nitrification

final sedimentation

e
q
u
a
liz

a
ti
o
n

/ 
h
o
m

o
g
e
n
iz

a
ti
o
n

denitrification / 
oxidation -
nitrification

ultrafiltration

CAS outlet

MBR outlet

excess sludge (= return sludge)

excess sludge (= return sludge)

sedimentation
outlet

pre-
treatments

pre-
treatments



Effect of biological and chemical oxidation on the removal of estrogenic compounds (NP and BPA) from 

wastewater: an integrated assessment procedure 

 

 

II.7 

(15, 22 and 30 minutes, respectively). During each test, at 1, 2 and 3 HRT (Hydraulic Retention 

Time) time intervals, grab samples of influent and effluent wastewater were taken and immediately 

submitted to chemical (NP, NP1EO, NP2EO, BPA), microbiological (total coliforms and E. coli) 

and biological (estrogenic activity) analyses. Based on instrumentally detected data (ozone 

production and residue in offgas), the actual ozone dissolution percentage was calculated. 

 

2.2.3 CHEMICAL ANALYSES 

 

The method of Gatidou et al. (2007) was successfully adopted for the extraction of analytes from 

liquid phase. 

The following chemicals were purchased from Sigma Aldrich (Taufkirchen, Germany): a) standard 

reagents: bisphenol A, NP1EO, NP2EO, 4-NP technical mixture of isomers, as proposed by ISO 

18857-1 (2005); b) derivatization reagents: MSTFA and pyridine; c) internal standard: bisphenol A-

d16. Influent samples were filtered on glass fiber filters (Whatman GF/A =1.6 µm) in order to 

separate particulate matter from the liquid phase. Liquid samples were submitted to enrichment on 

SPE C18 (Supelco, Bellefonte, USA) and consequent elution. Filters were weighed prior to 
[...]
advanced oxidation (Huber et al., 2003), activated carbon (Westerhoff et al., 2005) and filtration 

(Poseidon, 2004), have been investigated. In particular, the application of ozone in laboratory, pilot 

and full-scale experiments proved to be a suitable technology for EDCs removal (Leusch et al., 

2005; Ning et al., 2007; Schaar et al., 2010). From the chemical point of view, ozone reacts with 

organic pollutants through direct and indirect pathways, with molecular ozone involved in the 

former and hydroxyl radicals involved in the latter. Under acidic conditions, or in the presence of 



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.5 

radical scavengers which inhibit the chain reaction that causes the decomposition of molecular 

ozone, direct ozone reactions predominate. Under neutral pH or basic conditions, or in the presence 

of solutes that promote the radical chain reaction and hydroxyl radical formation, indirect reactions 

predominate because hydroxyl radical reactions are non-selective and extremely rapid (Ning et al., 

2007). 

In general, however, it is difficult to quantify the overall impact of ozonation only on a chemical 

basis (i.e., by measuring the concentrations/loads of individual compounds): for example, NPnEOs 

present a mixture of nonylphenol ethoxylates of different chain lengths, which can be metabolized 

into various intermediates during the ozonation process; in any case, full mineralization of the 

EDCs during ozonation is difficult to achieve. Consequently, oxidation products will develop and 

be present in the treated waters, but very little is known about these oxidation intermediates and 

their biological activity (Ning et al., 2007). 

An alternative approach consists in the direct measure of the change in estrogenic activity, as a 

result of the ozonation process, through ad hoc bioassays: although chemical analyses can 

successfully reveal the presence of EDCs in the aquatic environment, they are generally focused on 

determining only target substances in the matrices of interest. Because of the large number of EDCs 

that can be present in a complex environmental sample, target chemical analyses are not always 

sufficient to determine all EDCs it may contain. Moreover, chemical analyses do not consider 

mutual and synergic interactions and the biological effects of the whole sample. On the contrary, 

bioassays are based on the interaction between EDCs and estrogenic receptors and can measure the 

total estrogenic activity of a sample (Bicchi et al., 2009), regardless of the individual compounds. 

Another strength of estrogenic bioassays lies in the consideration that the removal of a target 

xenobiotic compound does not necessarily means that the biodegradation process is detoxifying, as 

toxic intermediates or dead-end products may be produced below the threshold detection level or 

may not be detected by the analytical system employed (Frassinetti et al., 2011): when biological 

response being measured is highly sensitive, in-vitro bioassays can also account for compounds 

which can exert a biological effect at concentration less than analytical detection limits (Hu and 

Chen, 2006). 

In addition, another biological effect can be assessed: some wastewater pollutants, indeed, display 

mutagenic activity in different organisms, inducing point mutations, chromosome breakage and 

rearrangement, and DNA damage. Studies on surface water receiving effluents from wastewater 

treatment plants have shown that genotoxins can accumulate in the environment and have adverse 

effects on water biocenosis and, consequently, on human health. 



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.6 

Wastewater treatments, particularly ozonation, have generally been shown to reduce or eliminate 

genotoxicity. In some cases, however, wastewater treatments have been shown to enhance 

genotoxicity (Isidori et al., 2007; Petala et al., 2008; Misik et al., 2011). 

As well as for estrogenicity assessment it is extremely difficult to quantify the genotoxic risk 

associated with such chemical pollutants, because they usually occur at concentrations too low to 

allow analytical determination. In addition, using only physico-chemical analysis, it is impossible to 

predict the mutagenic properties of complex water samples, especially if synergistic, antagonistic or 

potentiating effects between the components occur (Zegura et al., 2009). Alternative methodologies 

to characterize the genotoxicity of complex water samples are biological tests, which produce a 

global response to the complex mixture of chemicals, regardless of prior knowledge of the mixture 

composition or its chemical properties: short-term mutagenicity tests, which are rapid and 

predictive of carcinogenic activity, allow an evaluation of the presence of mutagenic compounds in 

complex environmental mixtures, such as wastewater. The evaluation of effluents using 

mutagenicity assays may provide useful data for risk assessment and also on the effectiveness of 

wastewater treatment processes. 

In conclusion, simple and effective bioassays aimed at truly establishing the detoxification 

efficiency of a treatment process are looked forward, and a framework for bioanalytical 

quantification of organic micropollutants should be applied, with bioassays for specific modes of 

toxic action that are indicative for groups of chemicals of particular relevance for human (and 

environmental) health, primarily including aspects of estrogenicity and genotoxicity (Macova et al., 

2010). 

In this work, an integrated assessment procedure, based on both chemical and biological analyses, 

was adopted to evaluate the performance of a tertiary chemical oxidation (with ozone) in order to 

remove target EDCs (NP, NP1EO, NP2EO and BPA) and biological (estrogenic and mutagenic) 

activity from wastewater. 

Experimental work was conducted at a full-scale WWTP (daily treated flow-rate: ≈ 30,000 m
3
/d) 

equipped with a tertiary ozonation stage, treating both domestic and industrial (textile) wastewater. 

The primary objective of this study was to provide key baseline information concerning the 

concentrations of individual estrogenic compounds (measured with chemical analysis) and the 

estrogenicity (measured with in vitro bioassay) of untreated and treated effluent, together with the 

removal efficiencies of ozonation process. Furthermore, an analysis of the correlation between bio- 

and chemical assays was performed. 

As estrogenic activity is concerned, human breast cancer MCF-7 based reporter gene assay (E-

SCREEN) was chosen as in vitro bioassay due to its high concentration of estrogenic receptors and 



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.7 

sensitivity (Pons et al., 1990; Urban et al., 2001; Soto et al., 2006; Higashi et al, 2007). Table 1B, 

furthermore, provides a matrix summarizing the performance of the most common estrogenic 

bioassays and their identified strengths and weaknesses: it is highlighted that each bioassay has its 

advantages and limitations, and may be suitable for testing estrogenic activity in environmental 

samples as long as their restrictions and technical requirements are clearly understood by the 

researcher. 

 

Compound name Abbr. Source 
Estrogenic 

strength (%) 

Estrone E1 Natural hormones 3 

Estradiol E2 Natural hormones 100 

Estriol E3 Natural hormones 15 

Ethynil-estradiol 
EE2 

Contraception/hormonal 

therapies 
90 

Octylphenol OP Degradation of OPnEO 0.015 

Octylphenol 

monoethoxylates 
OP1EO Surfactants 0.000065 

Octylphenol diethoxylates OP2EO Surfactants 0.000081 

Nonylphenol NP Degradation of NPnEO 0.004 

Nonylphenol 

monoethoxylates 
NP1EO Surfactants 0.000013 

Nonylphenol diethoxylates NP2EO Surfactants 0.000014 

Bisphenol A BPA Resin production 0.003 

Table 1A. Main estrogenic compounds, source and relative potency. 

 



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.8 

 

Table 1B. Summary of performance, strength and weaknesses of the most common estrogenic 

bioassays (adapted from Leusch et al., 2010). 

 

Finally, wastewater genotoxicity (and the related effect of ozonation treatment) was evaluated with 

three different tests, in order to assess the ability to induce genetic damage in target cells of 

different organisms (bacterial, plant and mammalian cells), to detect point and chromosomal 

mutations, and DNA damage. 

 

3.2. MATERIALS AND METHODS 

3.2.1 THE ANALYZED WWTP 

 

Fino Mornasco (Como, Italy) WWTP is a plant (design size 140,000 p.e.) treating domestic and 

industrial (textile and printing) wastewaters; specifically, the industrial discharge contributes up to 

50% (as COD load) to the total influent sewage. Textile wastewaters are typically characterized by 

strong color and presence of recalcitrant compounds, such as dyes, surfactants and sizing agents 

(Chiavola, 2009). 

Moreover, it has to be strongly underlined that the plant receives wastewaters from a combined 

sewer system, and run-off and infiltration waters contributed in a predominant extent to the total 

influent flow during the experimentation: Figure 1 and Table 2 display the data recorded during the 

monitoring period. 

 



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.9 

 

Figure 1. Treated flow-rate during the monitoring campaign, split up for source. 

 

 

Q treated 

[m
3
/d] 

SOURCE [%] 

Run-off + infiltration Industrial Domestic 

43,000 ( 13,500) 63.4 ( 12.1) 19.1 ( 5.6) 17.5 ( 6.7) 

Table 2. Treated flow-rate during the monitoring campaign, split up for source (mean  standard 

deviation). 

 

The process scheme of the plant (Figure 2) includes both conventional and tertiary treatment: the 

former consists of pre-denitrification (volume = 3,600 m
3
), oxidation-nitrification (volume = 10,500 

m
3
) and secondary settling, the latter of a coagulation-flocculaton-sedimentation stage (for 

suspended solids reduction) and a chemical oxidation with ozone - the object of the experimentation 

(volume = 2,000 m
3
, O3 dosage= 11mg/L, contact time (on a Qdesign=1,300 m

3
/h) = 90 min), for the 

abatement of residual color and surfactants; the effective contact time of ozonation basin decreased 

during the experimentation down to around 60 min (average value), because of the higher treated 

flow-rate. 

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

0
4

/0
5

0
7

/0
5

1
4

/0
5

1
8

/0
5

1
9

/0
5

2
0

/0
5

2
1

/0
5

2
5

/0
5

2
7

/0
5

0
8

/0
6

1
5

/0
6

1
6

/0
6

1
7

/0
6

1
8

/0
6

T
r
a

te
d

 f
lo

w
-r

a
te

 (
m

3
/d

)

Date

Q runoff+infiltration Q domestic Q industrial



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.10 

The sludge treatment line consists of: dynamic thickening and mechanical dewatering; the 

ozonation of a fraction (≈ 20%) of the recycle sludge flow, moreover, allows a remarkable 

improvement of sludge settleability. 

The following are the main operational data (typical values referred to the yearly average). Influent 

characteristics (after screens and grit-oil removal): 300 mgCOD/L, 150 mgBOD5/L, 110 mgTSS/L, 

35 mgNTOT/L, 3,5 mgPTOT/L, 10 mg/L surfactants (90% non ionic); effluent characteristics (after 

ozonation): 50 mgCOD/L, 10 mgBOD5/L, 10 mgTSS/L, 16 mgNTOT/L, 1.2 mgNH4
+
-N/L, 12 

mgNO3
-
-N/L, <0.1 mgNO2

-
-N/L, 0.8 mgPTOT/L, 0.6 mg/L surfactants. 

 

 

Figure 2. Aerial view and treatment units of the analyzed WWTP. 

 

3.2.2 THE MONITORING CAMPAIGN 

 

The monitoring campaign was conducted in 14 days of six consecutive weeks during spring-time 

(dry and wet weather, alternatively), from 4 May to 18 June, on the inlet and outlet flow of the 

tertiary ozonation stage. 

Samples were collected daily, over 24 hours (a rate of 75 mL every 30 min), by automatic 

refrigerated auto-samplers equipped with Teflon pipes and dark glass containers, except for 

mutagenic analyses (grab samples). 

1. Pre-
denitrification

2. Oxidation-
nitrification

3. Secondary 
settling

4. 
Coagulation-
flocculation

5. Ozonation

1 2
3

54



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.11 

The measured EDCs are listed in Table 3, whose chemical structure is, moreover, displayed in 

Figure 3. 

 

Substance Abbr. CAS No. EQS [µg/L] 
List in Directive 

2008/105/EC 

Bisphenol A BPA 80-05-7 1.6
aa

 

Substances subject to review 

for possible identification as 

priority substances or 

priority hazardous substances 

Nonylphenol NP 25154-52-3 0.3
aa

 / 2.0
mac

  

Priority substances, identified 

as priority hazardous 

substance 

Nonylphenol 

monoethoxylate 
NP1EO 104-35-8  

 

Nonylphenol 

diethoxylate 
NP2EO 20427-84-3  

 

Table 3. Analyzed compounds, CAS number and Environmental Quality Standards (EQS), as 

annual average (aa) and maximum allowable concentration (mac) for inland surface waters (EU 

Water Framework Directive 2008/105/EC for NP; other National EQS - Austrian BGBl. II 96, 2006 

- for BPA). 

 

 

 

Figure 3. Structure of NP[nEOs] (left), where R is the alkyl-chain (i.e. nonyl-, C9H19), and BPA 

(right). 

 

Furthermore, estrogenic and mutagenic activities were measured on several samples collected 

during the monitoring campaign. 



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.12 

Table 4 summarizes the monitoring campaign scheme and the analyses carried out during the 

experimentation. 

 

date 
weather 

conditions 

chemical 

analysis 

biological analyses 

estrogenic activity mutagenic activity 

week 1 04 May  heavy rain X   

07 May  heavy rain X   

week 2 14 May  heavy rain X   

week 3 18 May  dry X   

19 May  dry X   

20 May  dry X X  

21 May  dry X X  

week 4 25 May  dry X   

27 May  dry X X  

week 5 08 June  dry X X  

week 6 15 June  rain X   

16 June  rain X   

17 June  dry X   

18 June  dry X X X 

Table 4. Summary of the chemical and biological analyses carried out during the experimentation. 

 

3.2.3 CHEMICAL ANALYSES AND DATA PROCESSING 

 

The method of Gatidou et al. (2007) was successfully adopted for the extraction of analytes from 

liquid phase. 

The following chemicals were purchased from Sigma Aldrich (Taufkirchen, Germany): a) standard 

reagents: bisphenol A, NP1EO, NP2EO, 4-NP technical mixture of isomers, as proposed by ISO 

18857-1 (2005); b) derivatization reagents: MSTFA and pyridine; c) internal standard: bisphenol A-

d16. Influent samples were filtered on glass fiber filters (Whatman GF/A =1.6 µm). Liquid samples 

were submitted to enrichment on SPE C18 (Supelco, Bellefonte, USA) and consequent elution.  

Derivatization was performed with 900 µL MSTFA (5% in isooctane) and pyridine (100 µL). 

Instrumental analysis was conducted using a gas-chromatograph 5975B inert XL EI/CI MSD 

equipped with a split/splitless injector and autosampler (Agilent Technologies, Palo Alto, USA). 

The RDS% (Recovery Determination Standard) varied from 7.3 to 13.7, depending on the target 

molecule; mean recovery percentage referring to internal standard of BPA-d16 was more than 80%; 



Efficacy of tertiary ozonation to remove estrogenic and genotoxic potential from a wastewater containing industrial inputs 

 

 

III.13 

the lowest concentration of the calibration curve was equal to 50 ppb for each pollutant (for further 